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IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
P PRODUCT SERIAL NUMBER - FROM THE NAMEPLATE
. &2 TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.
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SERIAL NUMBERS PRODUCT NO.

Hi-Force
fveRavLic TOOLS JAH ALUMINIUM JACK FROM BV0958 JAH1220SR
ITEM NO. | PART NUMBER DESCRIPTION aQry. | FARE | SERVICE |ITEM NO. | PART NUMBER DESCRIPTION ary. | FARE | SERACE
1 |JHcosocBo04 1220 CISTERN 1 33 |sPCO09PACOT CONICAL SPRING 2
2 |JHC0s08B0O03 620/1220 EXTENDED BASE 1 34 |FFC012MAQ0! SUCTION FILTER 1
3 |JHcos0LBOOS 1220 LINER 1 35 |sTCO138A000 RETAINING CLIP 1
4 |JHCOs0RBOOS 1220 SR RAM 1 36 |HLA022BKOO! JAH HANDLE ASSEMBLY 1
5 |JHC0605B002 STOP RING 1 37 |VRAOO1AF002 RELIEF VALVE 1
6 |JHC060ABO02 RAM CAP 1 38 |JHC000GZOO! RELEASE PLATE 1
7 |FAsol0MAO20 M10 x 20 CUP POINT SCREW 1 39 |LACO0OJCOOT NAMEPLATE 131 x 30 mm 1 x
8 [BLcol0LDO3S M10 x 35 SOCKET CAP HEAD SCREW 2 40 |FASO02HZOOT NO.4 x 3/16 HAMMER DRIVE SCREW 2
9 |stcoriaacol TUMBLER CIRCLIP N1400/0050 2 41 |SEC060GA0O! PISTON SEAL 1 x v
10 [BACO08SNOOO @8 mm STEEL BALL GRADE 100 3 42 |JHC060YBOO! 20T BASE GASKET 1 x v
11 |wAco12kD000 DOWTY WASHER 2 x v 43 |SEC014BA001 BACK UP RING 1 x v
12 [BLCOOSHHOO08 M5 x 8 BUTTON HEAD SCREW 2 44 |SECOT14RA001 | O-RING -1.D.9.19mm, C.S. 2.62mm, NITRILE 90 1 x v
13 [BLCO12MDO35 M12 x 35 SOCKET CAP HD SCREW 1 45 |SECO52WEOO WIPER 1 x v
14 |BLCO12MDO020 M12 x 20 SOCKET CAP HD SCREW 1 46 |SECO75RA003 ORING 1 x v
15 [BLCO12MCO50 | M12 X 50mm, HEX SOCKET CAP HEAD SCREW 6 47 |SECO89RA002 |O-RING -1.D.78.74 mm, C.S. 534 mm, NITRILE70| 1 x v
16 |JHcoo0KZ002 PUMP BARREL 1 48 |SECO81RACO! O-RING BS139 ! x v
17 |SEC024RFOO1 | O-RING - 1.D. 20.35mm, C.. 1.78mm, NTRILE70 | 1 x v
18 |JHC000QZ002 QUADRANT SHAFT 1
19 |JHC000Q@S001 SPACER 1 NOTE:
20  |BSC028LC002 QUADRANT SHAFT OUTER BEARING 1
21 [BSCO17LC001 QUADRANT SHAFT INNER BEARING 1 - ALL PARTS AVAILABLE TO ORDERED AS AN INDIVIDUAL SPARE PARTS (UNLESS MARKED
22 |SEC028MEOO! ROTARY SHAFT SEAL 1 WITH X).
23 |JHCOo00UZOO! PUMP PLUNGER 1
24 |JHCO00UZ002 PUMP PLUNGER CIRCLIP 1 - PARTS MARKED WITH v" ARE ONLY AVAILABLE IN JAH20TP3SR-K SERVICE KIT. (REFER TO
25 |JHCO00UZO03 PUMP PLUNGER CIRCLIP FASTENER 1 JAH20TP3SR-K : SERVICE KIT EVD FOR
26 |JHC000J2001 JACK TUMBLER 1 FULL PARTS LIST).
27 |JHC000TZ001 TUMBLER ROLLER 1
28 | HAGOODAC2 DIPSTICK ASSEMBLY : - ITEM NO. 20 - BSC028LC002, REQUIRES TOOL ATC035BJ001 (TO BE ORDERED SEPARATELY).
29 |JAC010JC002 RELEASE VALVE SPINDLE 1
- ITEM NO. 21 - BSC017LC001, REQUIRES TOOL ATC027PT002 (TO BE ORDERED SEPARATELY).
30 [SECO13RA001 | O-RING -LD.9.25mm, C.S. 1.78mm, NITRILE 90 1 x v
31 |FASO16MDO020 RELEASE VALVE SCREW 1
32 |sPcoi2cAo0l SPRING 1 IMPORTANT
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PRODUCT SERIAL NUMBER - FROM THE NAMEPLATE

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




SERIAL NUMBERS PRODUCT NO.

H;—Force@ JAH ALUMINIUM JACK

AULIC TOOLS FROM BT3948 JAHT1220SR SHT 3 OF
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DETAIL E 20 Nm DETAIL F

REVISION
BASE BOLT TIGHTENING SEQUENCE

LITHIUM GREASE ALL BASE BOLTS TIGHTENED BY HAND USING AN ALLEN 15498
KEY, FOLLOWED BY TIGHTENING SEQUENCE AS BELOW (E.G. BOLTS 2 4151
TORQUED IN ORDER: 1.1, 2.1, 3.1, .... TO 20Nm. FOLLOWED BY 28]

SECONDARY TIGHTENING SEQUENCE 1.2, 2.2, 3.2, ..... TO 60 Nm.

4
FINAL TIGHTENING SEQUENCE 1.3, 2.3, 3.3, .... TO 100 Nm) .
6
USE TOOL ATC027PT002 ,
LOCTITE 243
LITHIUM GREASE HAND-TIGHT FRONT VIEW 8
. ’
USE TOOL ATC035BJ001 10
DETAIL D LOCTITE 243 No. 6 No. 5 h
LITHIUM GREASE HAND-TIGHT 6.1 -20 Nm 5.1 -20 Nm 12
6.2 - 60 Nm 5.2-60 Nm 13
6.3-100 Nm @ @ 5.3-100 Nm 14
15
LITHIUM GREASE No. 1 No. 2 16
1.1-20 Nm 2.1 -20 Nm 17
DETAIL B
20Nm 12-60nm YO Of 22-60Nm 8
1.3-100 Nm 2.3-100 Nm o
LITHIUM GREASE
DETAIL C (Y 20
LITHIUM GREASE No.3 No.4
3.1-20Nm /@. : ©\ 4.1-20Nm
DETAIL A 3.2- 60 Nm 4.2 - 60 Nm
3.3-100Nm 4.3-100 Nm
LITHIUM GREASE
LITHIUM GREASE NOTE: ONCE ALL BOLTS HAVE BEEN FULLY TORQUED. ALL BOLTS TO
BE RETORQUED AT 100% TORQUE VALUE,CLOCKWISE STARTING AT
LOCTITE 243 BOLT No.6
LITHIUM GREASE 40 Nm
LITHIUM GREASE [MPORTANT
55 Nm 55 Nm WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE

PRODUCT SERIAL NUMBER - FROM THE NAMEPLATE
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.
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IMPORTANT
WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.




Hi-Force

HYDRAULIC TOOLS

SERVICE KIT

www.hi-force.com

SERIAL NUMBERS

PRODUCT NO.

JAH20TP3SR-K SgTsaT(gF
',LE(Q/‘ PART NUMBER DESCRIPTION QTY. REVISION

1 |SEC060GAQ0] PISTON SEAL 1 o
2 | SECO75RA003 ORING ] ;
3 | JHCO60YBOO1 20T BASE GASKET I s
O-RING - I.D. 78.74 mm, C.S. >
4 | SECO89RA002 5.34 mm, NITRILE 70 ‘ 6
5 | SECO14BA0O] BACK UP RING 1 .

O-RING -1.D. 9.19mm, C.S.
6 | SECOT4RAQO] 2.62mm, NITRILE 90 ] .
O-=RING - 1.D. 20.35mm, C.S. 5
7| SECO24RFOO1 1.78mm. NITRILE 70 ] 2
8 |WACO12KDO0O DOWTY WASHER 2 13
9 | SECO52WEOQ] WIPER ] §
10 [WACO16KDOO0] DOWTY WASHER 1 ’
11 | SECO61RAQ0] O-RING BS139 1 7
O-RING - I.D. 9.25mm, C.S. 18
12 | SECOT3RAQOT 1.78mm, NITRILE 90 ] 19
20
[MPORTANT

WHEN ORDERING SPARES YOU MUST STATE THE FULL PART NUMBER AND THE
PRODUCT SERIAL NUMBER - FROM THE LABEL
TO PROTECT YOUR WARRANTY ALWAYS USE GENUINE HI-FORCE PARTS.
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